
Learning Notes

Decentralized  
Wastewater  
Management

Complementing Centralized  
Solutions for Achieving  

100% Sanitation Coverage





Decentralized Wastewater Management: Complementing Centralized Solutions for Achieving 100% Sanitation Coverage 
Learning Notes 

 

 1 

 

TITLE: 

DECENTRALIZED WASTEWATER MANAGEMENT: COMPLEMENTING CENTRALIZED SOLUTIONS FOR 
ACHIEVING 100% SANITATION COVERAGE – LEARNING NOTES 

 

PUBLISHER: 

NATIONAL INSTITUTE OF URBAN AFFAIRS, NEW DELHI 

 

YEAR: 2019 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

CONTENT 

The learning notes are prepared by compiling information sourced from various training modules 
prepared under Sanitation Capacity Building Platform (SCBP), an initiative of the National Institute of 
[...]
Figure 37 – Transport options for emptying large volumes of FS/Septage 



Decentralized Wastewater Management: Complementing Centralized Solutions for Achieving 100% Sanitation Coverage 
Learning Notes 

 

 55 

Depending on the Collection and Storage technology, the sludge can be so dense that it cannot be 
easily pumped. In these situations, it is necessary to thin the solids with water so that they flow more 
easily, but this may be inefficient and costly. Garbage and sand make emptying much more difficult 
and clog the pipe or pump. Multiple truckloads may be required for large septic tanks. 

Pros Cons 

• Fast, hygienic and effective sludge removal  
• Efficient transport possible with large vacuum 

trucks 
• Potential for local job creation and income 

generation 
• Provides an essential service to non-sewered 

areas 

• Cannot pump thick, dried sludge (must be 
thinned with water or -manually removed) 

• Garbage in pits may block hose 
• Cannot empty deep pits due to limited suction 

lift 
• Very high capital costs; variable operating costs 

depending on use and maintenance 
• Hiring a vacuum truck may be unaffordable for 

poor households 
• Not all parts and materials may be locally 

available 
• May have difficulties with access 

 

5.3.3 Transfer stations 

Transfer stations or underground holding tanks act as intermediate dumping points for faecal sludge 
when it cannot be easily transported to a Faecal Sludge or Septage Treatment facility. A vacuum truck 
is required to empty transfer stations when they are full. 

Operators of human-powered or small-scale motorised sludge emptying equipment discharge the 
sludge at a local transfer station rather than illegally dumping it or travelling to discharge it at a remote 
treatment or disposal site. When the transfer station is full, a vacuum truck empties the contents and 
takes the sludge to a suitable treatment facility. 

In urban settings, transfer stations 
have to be carefully located. 
Otherwise, odours could become a 
nuisance, especially, if they are not 
well maintained. A transfer station 
consists of a parking place for 
vacuum trucks or sludge carts, a 
connection point for discharge hoses, 
and a storage tank. The dumping 
point should be built low enough to 
minimise spills when labourers 
manually empty their sludge carts. 
Additionally, the transfer station 
should include a vent, a trash screen 
to remove large debris (garbage) and a washing facility for vehicles. The holding tank must be well 
constructed to prevent leaching and surface water infiltration. 

Figure 39 – Fixed type transfer station 



Decentralized Wastewater Management: Complementing Centralized Solutions for Achieving 100% Sanitation Coverage 
Learning Notes 

 

 56 

Pros Cons 

• Makes sludge transport to the treatment plant 
more efficient, especially where small-scale 
service providers with slow vehicles are involved 

• May reduce the illegal dumping of faecal sludge 
• Costs can be offset with access permits 
• Potential for local job creation and income 

generation 

• Requires expert design and construction 
• Can lead to odors if not properly maintained 

 

5.4 Faecal Sludge and Septage (FSS) Treatment 

Faecal sludge comprises all liquid and semi-liquid contents of pits and vaults accumulating in on-site 
sanitations installations, namely un-sewered public and private latrines or toilets, aqua privies and 
septic tanks. These liquids are normally several times more concentrated in suspended and dissolved 
solids than wastewater. Septage comprises of liquid and solid material pumped from a septic tank, 
cesspool or other primary treatment source. 

5.4.1 Basics of Faecal Sludge and Septage Treatment 

5.4.1.1 Quantification of Faecal Sludge/Septage 

Quantification is necessary for estimating the number of equipment required for providing the service 
of emptying of septic tanks and transport of the sludge to a treatment facility. It is required to estimate 
the infrastructure to be provided to co-treat the septage at a existing Sewage Treatment Plant (STP) 
or to define the capacity of an independent FSS treatment facility. Quantification becomes of utmost 
importance when financial viability of operationalizing FSSM in a town needs to be understood. 

To start with quantification of FSS to be managed, the ULB needs to decide the type of desludging to 
be practiced. There are two types of desludging practices- (1) on demand desludging and (2) scheduled 
desludging. 

Methods of quantification 

Sludge production method 

Sludge production method is useful in case of scheduled desludging. This method is based on the 
number of people and the standard sludge production rate. This is similar to estimating the 
wastewater production where 80% of the water utilized by the person is taken as quantity of 
wastewater produced. According to the IS 2470 Code of practice for Installation of Septic Tanks (part 
1: Design criteria and construction) 1985, volume of digested sludge in the septic tank is given as 
0.00021 m3/capita/day. The US EPA handbook on Technology Transfer for Septage Treatment and 
Disposal mentions the average per capita septage generation as 230 Litres/capita/day. It has also been 
mentioned that his number is highly variable and will change depending on a number of factors 
discussed in the next session. 

Sludge collection method 

The sludge collection method needs to be adopted for quantification of FSS in case of demand 
desludging. In most of the cases of Indian cities, not all the waste which is generated at the household 
level is usually collected, be it solid of liquid. Hence, sludge collection method is much more reliable 
estimate of quantification of FSS in a city. 



Decentralized Wastewater Management: Complementing Centralized Solutions for Achieving 100% Sanitation Coverage 
Learning Notes 

 

 57 

In this method structured interviews need to be conducted with important stakeholders such as 
desludging operators, ULB official such as sanitary inspectors and households. Depending upon the 
responses and statistical analysis of the data collected, inferences are drawn to arrive at the quantity 
of FSS to be managed in a city. 

Criteria and considerations for quantification 

Seasonal and monthly variations need to be taken into account while quantification. Especially in cities 
which experience inflow of floating population (due to pilgrimage or tourism) on an annual basis needs 
to take into consideration the variation and peaking factor. 

Peaking factor is necessary to calculate the peak load which the treatment facility might have to 
handle in a month. The peaking factor in case of FSS can range from 1.5 to 4. 

5.4.1.2 Characterization of FSS 

The parameters used to characterize the FSS is same as that which are used for sewage and are stated 
below; 

• Solid concentration (TS, TSS, TVS, VSS) 
• Chemical Oxygen Demand (COD) 
• Biological Oxygen Demand (BOD5) 
• Nutrients (TKN, NH3-N, Total P) 
• Pathogens (Faecal coliform, Helminth eggs) 
• Metals 

The slowly biodegradable COD content of faecal sludge is much higher than septage. Hence in order 
to stabilise the faecal sludge, anaerobic digestion with more retention time is required. Septage has 
significantly higher amount of particulate non-biodegradable COD. This means septage does not need 
much stabilisation and COD reduction in septage can be achieved by simply removing the suspended 
solids from the liquid fraction. 

5.4.1.3 Comparison of sludge characteristics and characterization ratios 

FSS is highly concentrated in all parameters when compared to sewage. It has been reported in case 
of some parameters it as up to 68 times more concentrated as compared to sewage. 

FSS is stronger than the sewage sludge formed at STP and its characteristics is still different. However, 
the treatment mechanisms which are used to management of sewage sludge can be tweaked and 
used for management of FSS. 

Source: Faecal Sludge Management: System Approach and Implementation 

 

Figure 40 – Characterisation ratios of sludge obtained from different sources 



Decentralized Wastewater Management: Complementing Centralized Solutions for Achieving 100% Sanitation Coverage 
Learning Notes 

 

 58 

The characterization ratios are important and convey a lot about the constituent of liquid waste and 
their interdependence. The following table represents characterization ratios for sludge obtained 
from containment units linked to public toilet, septic tank of household and medium strength 
wastewater. 

The percent of volatile solids to suspended solids tell us about stabilisation of the sludge. Higher the 
quantity of the VSS means the sludge needs stabilisation. The COD:BOD ratios tell us; how much 
fraction of the organic solids are easily degradable. The higher ratio indicates higher presence of 
difficult to digest solids. The organic content to nitrogen ratios also indicates that the organic 
concentrations are not sufficient for nitrogen removal by denitrification. 

Operational factors affecting the sludge characteristics 

Local conditions and operational factors which are heavily influenced by habits and behaviour of 
people impact the FSS characteristics. Following are a few of the operational factors which had an 
impact on the sludge characteristics; 

• Toilet usage- inclusion and exclusion of grey water, use of additives or disposal of solid waste 
• Storage duration- frequency of desludging and type of the containment unit 
• Infiltration of ground water and exfiltration of wastewater into the ground 
• Climate- temperature 
• Collection methods- human powered emptying or motorized emptying. 

5.4.1.4 FSS Treatment Processes 

The ultimate aim of any treatment process or a facility is to ensure protection of human and 
environmental health and not just to achieve the discharge standards. However, the treatment targets 
should be appropriate and should be relevant to the local context. Specific treatment objectives when 
it comes to treatment of FSS are to reduce the water content of the sludge, reduce the number of 
harmful pathogens, decrease the BOD (reduce organic load present), stabilize and disinfect the liquid 
and solids. After treatment, the end products can be either discharged to farmland, garden or can be 
re-used for other purposes such as washing floors, gardening and other similar purposes. 

Physical Unit Operations: Treatment methods in which the application of physical forces 
predominates are known as physical unit operations. Most of these methods are based on physical 
forces, e.g. screening, filtration, mixing, flocculation, sedimentation, flotation etc. 

Screening helps to remove the solid waste from the FSS which can hinder the subsequent processes. 
Gravity separation is based on the specific gravity of the constituents and helps to remove the solids 
and fat-oil-grease from the FSS. Filtration processes helps to separate the liquid from the solids using 
drying bed. Heat drying helps to drive away the moisture. 

Chemical Unit Processes: Treatment methods in which removal or conversion of contaminant is 
brought by addition of chemicals or by other chemical reaction are known as chemical unit processes. 
Coagulation and flocculation assist the solid liquid separation and accelerates the process. Alkaline 
stabilisation uses chemicals to stabilise and disinfect the FSS. 

Biological Unit Processes: Treatment methods in which the removal of contaminants is brought about 
by biological activity are known as biological unit processes. Biological mechanisms are based on the 
organic content and their digestibility. Biological processes such as anaerobic and aerobic digestion or 
composting helps to transform organic waste into nutrients. Anaerobic digestion generates methane 
gas which can be used as fuel to generate heat or electricity. Co composting of dewatered sludge 
transforms the organic content of the sludge into compost which is rich in nutrients. 



Decentralized Wastewater Management: Complementing Centralized Solutions for Achieving 100% Sanitation Coverage 
Learning Notes 

 

 59 

5.4.2 FSS Treatment Chain 

There are multiple stages of FSS treatment and each stage has a specific treatment objective. The 
figure below shows all the stages and treatment mechanisms under each stage and examples of 
treatment units for that stage. 

 

Dewatering 

One of the very important treatment objectives of faecal sludge and septage is dewatering. 
Dewatering helps to reduce the volume of sludge to be handled and treated using other treatment 
mechanisms, hence it reduces the CAPEX significantly. Separating the solids and liquid stream 
simplifies the treatment of faecal sludge and septage and helps to optimise the process. Ex. In case of 
heat drying, dewatering will save a significant amount of energy. 

Pathogen removal 

The second most important objective is pathogen removal. Pathogen removal is important from the 
discharge and reuse point of view of the end products. Faecal sludge and septage is known to contain 
high number of pathogens and hence indiscriminate disposal of it may result in cross contamination 
of the water resources. Reduction of pathogen is achieved by various ways such as – starvation, 
predation, exclusions, desiccation, temperature. 

Nutrient recovery 

Nutrient recovery is a specific treatment objective which is very important when we are intending to 
use the end products as soil supplements for improving its characteristics. Faecal sludge and septage 
contain good amount of nutrients. If managed properly, these nutrients can be used as a supplement 
to synthetic fertilisers in agriculture. However, if not managed properly, it leads to eutrophication of 
water bodies and further it may lead to contamination of drinking water resources. 

Stabilisation 

Stabilisation of faecal sludge is also one treatment objective. Faecal sludge contains more organic 
solids which needs stabilisation before it can be discharged into the environment. Stabilisation 
reduced the oxygen demand of the liquid fraction of the faecal sludge. The need of stabilisation can 
be assessed using parameters such as volatile solids, BOD and COD. 

Figure 41 – Faecal Sludge and Septage Treatment Chain 



Decentralized Wastewater Management: Complementing Centralized Solutions for Achieving 100% Sanitation Coverage 
Learning Notes 

 

 60 

5.4.2.1 Criteria for selection of FSS Treatment Processes 

Source of FSS needs to be monitored in order to choose the appropriate and maintain the treatment 
processes after the construction of the treatment facility. Heavy metals cannot be removed using the 
treatment mechanisms discussed above and hence sludge from the industries should be handled 
separately. The filtrate from the physical mechanisms such as gravity settling and filtration can be 
alkaline, which can hamper the treatment of the liquid fraction of the FSS. Monitoring of the end 
products from the treatment facility is highly recommended so that it keeps a check on the efficiency 
and operational conditions for preceding treatment mechanisms. 

It is important to realize that for the conversion of Faecal Sludge into a product that is safe for end-
use or disposal, several processes need to take place. FS typically contains large volumes of water 
(more than 95%) and hence as the first step of treatment, the easily settleable solids are removed 
using sedimentation process (dewatering), which can be achieved on its own, or in combination with 
solid/liquid separation. Depending on the end-goal, further treatment needs could include converting 
organic matter into a stabilized form and/or pathogen reduction. One of the key elements in designing 
any particular series of technologies is to keep the final goal in mind. If the final goal is to make a dry 
product that can be reused in agriculture, then particular care has to be paid to dewatering and 